JPage TEST REPORT
MELYEPITO LABOR Kift.
Budapesti Kdézponti Laboratérium
1144 Budapest, Firedi u. 74-76. SASUPEFITE LRRC® FFT
Fax: +36 1 2711 051; E-mail: info@melyepitolabor.hu
On nr. NAH-1-1383/2016 accredited laboratory by NAT.
The test report has 1 numbered page.
Testing hardened concrete Part 3: Compressive strength of test specimen
MSZ EN 12390-3:2009
Customer: Exoline LTD ] No. of sample: 0001
N ) CimdEngtand|REN 982 eg.num.:  M/2019/03/ 0667.1110
Administrator: Maksa Marta Num.of work: 0001
Identifier:
Location: Exoline Esztrich
Related documents' identifiers: Date of sampling: 07.02.2019
Sampling report: 103/0667. Type of sampling:
. .g & el aa Date of arrival: 11.02.2019
Measuring records: 19/03/0667.1110 Date of test; 07.03.2019
1.SAMPLING DATAS
SAMPLER: Maksa Marta PLACE OF SAMPLING: Labor
NUM. OF TEST PCS.: 3 pes SIGN: E1/E2/E3 150x150x150 cube
PURPOSE OF TEST: RELIMINARY (INF.)
REQUESTED TIME FOR EXAM.: 07.03.2019 ARRIVED:11.02.2019 AGE: 28 days
2.TECHNOLOGICAL DATAS:
PLACE OF MIXING, TYPE OF MACHINE:  Mélyépité Labor Kft.
PLANNED QUALITY: C30/37-8--MSZ 4798:2016
COMPOSITION: Name Origin Mass WIC:
i . 3
NR_OF RECIPE. -CEMENT. CEMII/A-S 42,5 N DDC Vac 400 kg/m
] OH 0/4 1417 kg/m3
Esztrich concrete| AGGREGATES: OK 4/8 354 kg/m3
CHEMICALS: EXOLINE 12,00 kg/m3
ADDITIVES: kg/m3
kg/m3
FOLLOW-UP CA RRokezelés nélkil
3.BUILD-IN DATAS:
PLACE OF BUILDING-IN: Trial mix
NAME OF CONSTRUCTION:
STRUCTURE: Laboratory trial mix SIGN: AMOUNT: m3
4.TESTING DATA
Sing of Weight(g) Sizes (mm) Breaking Density Entity srtength
test pieces gntg Pressed surface Height power(kN) (kg/m3) fei (N/mm2)
E1 7655 50,0y 150,07 150,0 998,3 2270 44,4 Average strength:
E2 7701 149,9 150,0( 150,0 1015,1 2280 45,1
E3 7622 149,9| 149,9( 150,0 1008,2 2260 44,9 =
Rm= 44,8 Nmm2
fi> 355
The laboratory makes all detailed results available for customer at request.
Notes:
r " Name (nr.) of tool. Shinko Denshiscale12/06 V. Calipera0mm - ==——===s_ssz—a—= T }
I _Ngnjt? (nr.) of tool: Controiscligitat concreta crusher 02116404  Right angle(Szalkai) 36142004 ~
f
6. kb0 fii ¢ |
qcapast Flredi u. 74-78 Nemes Zolta ce
Date: Budapege: uﬁiﬁt&(?x K

signature of tester

The report's test results concerns only the tested items.
Without the tester laboratory's written authorization this report copiable only in full volume!

Pr.ver.: 8.0.2865 RID: jkv111b Modified: 2008.06.26

* technical head

GIANTT N9344




|Page 1 TEST REPORT

MELYEPITO LABOR Kft.
Budapesti Kézponti Laboratérium l |“=
1144 Budapest, Fiiredi u. 74-76. LAEUCERITE LABOR KET

Fax: +36 1 2711 051; E-mail: info@melyepitolabor.hu
On nr. NAH-1-1383/2016 accredited laboratory by NAT.

The test report has 1 numbered page.

Mix-designing
MSZ EN 12390-8:2009
Customer: Exoline LTD ' o. of sample: 0001
N . Cim: England R 19'4L2 egnum..  M/2019/03/ 0667.1230
Administrator: Maksa Marta Num.of worlk: 0001
Identifier:
Location: Exoline Esztrich ~
Related documents' identifiers:. Date of sampling: 07.02.2019
Sampling report: 19/03/0667.9990 Type of sampling:
AU Date of arrival: 07.02.2019
Measuring records: 19/03/0667.1230 Date of test: 07.03.2019
Me—
1.SAMPLING DATAS
SAMPLER: Maksa Marta PLACE OF SAMPLING: Labor
NUM. OF TEST PCS.: 3  pcs SIGN: E1/E2/E3
PURPOSE OF TEST: RELIMINARY (INF.)
REQUESTED TIME FOR EXAM.: 07.03.2019 ARRIVED: 07.02.2019 AGE: 28 days
2.TECHNOLOGICAL DATAS:
PLACE OF MIXING, TYPE OF MACHINE: Melyépité Labor Kft.
PLANNED QUALITY: C30/37~-8--MSZ 4798:2016
COMPOSITION: Name Origin Mass WIC:
; 2 3
NS CEMENT: gﬁnglllm-s 425N DDC Vac 1:23 }1:3; 23
Esztrich concrete AGGREGATES: OK 4/8 354 kg/m3
CHEMICALS: EXOLINE 12,00 kg/m3
ADDITIVES: kg/m3
kg/m3
FOLLOW-UP CARROkezelés nélkiil
3.BUILD-IN DATAS:
PLACE OF BUILDING-IN: Trial mix
NAME OF CONSTRUCTION:
STRUCTURE: Laboratory trial mix SIGN: AMOUNT: m3
4.TESTING DATA
Test piece [Rate of water penetr. ||Testing pressure [bar] 5
51gn [mm] 3
T T 15 Duration of pressure [hour] 72
5 5 15 Test begin 07.03.2019 10:00
3 3 10 Test end 10.03.2019 10:00
e 2 [ e 3 e =
|
T50 150 : T50
The laboratory makes all detailed resuits available for customer at request.
Notes:
Name (nr.) of tool. Controls digitajconcrete crusher 02116404 Watertightness tester 042002 I |
__Name (nr.) of tool: Caliper 300 mm - _— ] Pressure gauge RKO75582

MEVEPTO LRBOR KFT

1144 SRR Furod| u. 4TS NL % A >
VIZSGALATI JEG Nemes Zoltan ence
Date: Budapest, 07.03.2019 signature of tester technical head

The report's test results concems only the tested items
Without the tester laboratory's written authorization this report copiable only in full volume!

Pr.ver.: 8.0.2865 RID: jkvbetgr Modified: 2008.06.26 QNI N4$44
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EXOLINE LTD

ML

MELYERTO LABOR K77

QUALIFICATION OF CONCRETE
According to MSZ 4798:2016

Appendix to Test Report: M/2018/03/0667

Minimum charasterstic cube strength:

fck,

1. Criteria:

cube

f cm, test 3 f ck, cube, H " 4’5

= 40,2 N/mm?

2. Criteria:

f ci,min, test> f ck, cube,H ~ 4’5

f cm,test = 448 N/mmz f ci, min = 44,4 N/mm2
f ck cube 'H T 4»5 = 44,7 N/mmz f ck cube 'H ~ 475 = 35,7 N/mm2
Suitable Suitable

Strength class:

C30/37

Conformity:

SUITABLE

This appendix can be copied and valid only with the test protocol




EXOLINE LTD

ANl 1L

FAEILYERITD LABOR KFT

QUALIFICATION OF CONCRETE
According to MSZ 4798:2016

Appendix to Test Report: M/2018/03/0667

Concrete water resistance test:

- Water pressure: 500 kPa (5 bar)
- Duration: 72 hours

Test report:

The depth of water penetracion:

- Sample 1: 12 mm
- Sample 2: 15 mm
- Sample 3: 10 mm

Maximum allowed depth of water penetracion to meet the standard:

15 mm: XV3(H)

Based on the test results the water resistence of the concrete is 500
kPa (5 bars).

Conformity:

SUITABLE

This appendix can be copied and valid only with the test protocol




| Page 1 TEST REPORT

MELYEPITO LABOR Kift.
Budapesti Kézponti Laboratérium F IL
1144 Budapest, Fiiredi u. 74-76. A SEITS LRROR KFT
Fax: +36 1 2711 051; E-mail: info@melyepitolabor.hu

" The test report has 1 numbered page.

Determination of the flexural strength of test specimens
Testing hardened concrete
MSZ EN 12390-5:2009

== =
Customer: Exoline LTD ] o. of sample: 0001
. . . Cim: England RH 19 4L.Z eg.num..  M/2019/03/ 0667.1120
Adml_n_lstrator. Maksa Marta Num.of work: 0001
Identifier:
Location: Exoline Esztrich _
Related documents' identifiers: Date of sampling: 07.02.2019
Sampling report: 19/03/0667.9990 Type of sampling:
.g Date of arrival: 11.02.2019
Measuring records: 19/03/0667.1120 Date of test: 07.03.2019
= e —— o _____ === S
1.SAMPLING DATAS
SAMPLER: Maksa Marta PLACE OF SAMPLING: Labor
NUM. OF TEST PCS.: 3 pcs  SIGN: E1/E2/E3 160x 40x 40 prism
PURPOSE OF TEST: RELIMINARY (INF.)
REQUESTED TIME FOR EXAM.: 07.03.2019 ARRIVED: 11.02.2019 AGE: 28 days
2. TECHNOLOGICAL DATAS:
PLACE OF MIXING, TYPE OF MACHINE:  Mélyépité Labor Kft.
PLANNED QUALITY: C30/37-8--MSZ 4798:2016
COMPOSITION: Name Origin Mass WIC:
- - 3
Esztrich concrete AGGREGATES: OK 4/8 354 kg/m3
CHEMICALS: EXOLINE 12,00 kg/m3
ADDITIVES: kg/m3
kg/m3
FOLLOW-UP CARROkezelés nélkiil
3.BUILD-IN DATAS:
PLACE OF BUILDING-IN: Trial mix
NAME OF CONSTRUCTION:
STRUCTURE: Laboratory trial mix SIGN: AMOUNT: m3
4.TESTING DATA TEST METHOD: force on one point
Form correctness: Differing from surface plane (0,0005 d):
DEGREE BETWEEN ATTACHED SIDES (90° + 0,5°):
. Weight Sizes (mm) |Comp.force Density Flexural strength
signen m Length | Width | Height F o f
test piece @ L dy d, (kN) (kg/m3) (N/mm2)
E1 530 159,3 39,7 39,9 1,7 2101 4,00
E2 532 159,8 39,6 39,8 1,7 2112 4,20
E3 535 159,9 39,8 39,7 1,6 2117 3,90
Average: 2110 4,03
The laboratory makes all detailed results available for customer at request.
Notes:
Study focusing on acting with a single load occurred 5
Calculated value to force on two points: 3,5 3,7 3,5 Average: 3,6 NNmm
"Name -(-rTf.‘)‘Of’tdol x '_F;ri.;ile and compress_ive_éﬁe_nét?\_r;;a-s_dmachmes 28263 Caliper 300 mm o Rl_ght_aﬁ_gle_(Szalkai_) 361472004 Tl
Name (nr.) of tool: Ishida scale 5081484 — e __Sola me_e_asuringtape = — . |
6. | MMANID_
MEUPHIO LABOA HFY N
1144 eS1AMB Fored) u. 74-76 : Fx 7
VIZS AL EGYZOKONYV rvdy Bence
Date: Budapest, 07.03.2019 signature of tester ) ——technicat-head
The report's test results concerns only the tested items.
Without the tester laboratory's written authorization this report copiable only in full volume!
Paralie] software . (1) 459-90-30 Pr.ver.:8.0.2865 RID: jkvi12b Modified: 2008.06.26

CUNTTN#HA



[Page2 TEST REPORT
MELYEPITO LABOR Kift.
Budapesti Kozponti Laboratérium
1144 Budapest, Furedi u. 74-76. FAEUPERITE LAROR BFT
Fax: +36 1 2711 051; E-mail: info@melyepitolabor.hu
On nr. NAH-1-1383/2016 accredited T aboratory by NAT.
The test report has 1 numbered page.
re =
Examination of adﬁermg-soilalty
Examination of adhering-solidity and thickness
UT 2-3.406:2000 M1 melléklet
p— = e
Customer: Exoline LTD ) No. of sample: 0001
N ] Cim: England RH 19 4L. Reg.num.. M/2019/03/ 0667.1950
Administrator: Maksa Marta Num.of work: 0001
Identifier:
Location: Exoline Esztrich
Related documents’ identifiers: Date of arrival: 11.02.2019
Sampling report: 19/03/0667.9990
Measuring records: 19/03/0667.1950 Date of test: 07.03.2019
= — _ . ————————
Names of
tested pieces:
Test
places:
1.Survaying: B
2.Test
Leolv. | Cohesive strength
Test places KN (N/mm?2) Fracture image
entity | avg.
0,6 0,60
0,7 0,50
0,6
0,4 0,70
0,5 0,60
0,6 0,60
0,7 0,50
0,6
0,4 0,60
0,6 0,60
The laboratory makes all detailed results avaitable for customer at request.
Notes:
The accuracy of measurement: 1 6% B
Name (nr) of tool: ) T i ) - ) o o )
L Name(nr)d-tfagl___HH_ . _ P —— S B =
AN [ L !f( ~ KX
stal‘n el " f\lg-zmeszL — Bence
Date: Budapest, 07:03.2019°" FEY?S}\U ,Z:;’v signature of tester “technical head
= SR e — e’
The report's test results concerns only the tested items.
Without the tester laboratory's written authorization this report copiable only in full volume!

Parallel Software (1) 459-90-30 Prver.: 8.0.2865 RID: jkv191 Modified: 2008.06.26 OINIY N#44






